
52

18 26

14

10
11 20

6

9

16

1

  7
19

24
225

3

4

8
9

222317

15

5

21

13
12

1 1 Lock-in Plate 2410900001 $28.00

2 1 Stop Arm (Includes #2, #5, #7, #14, #19) 74241200001 $88.00

3 1 Front Housing Satin Chrome 3404426D01 $100.00

4 1 1/2” VisiGuard Satin Chrome 3404626D01 $14.00

5 1 Control Shaft Sleeve (Includes #2, #5, #7, #14, #19) 74241200001 $88.00

6 4 Lock-In Slide Shoulder Screws (For Drive Hub) (10 Pack) 4412100010 $13.00

7 1 Drive Hub (Includes 1 ea. #7, 3 pcs of #14) 4412200001 $13.00

8 1 Control Shaft Bushing (Includes 1 ea. of #8, #17, #23) 20001326D01 $10.00

9 4 No. 7 PanHead Sheet Metal Screws (For Rear Cover) (10 Pack) 5407700010 $9.00

10 1 Control Lock Cylinder Lock Washer (Includes #10, #11, #12, #13) 6476600001 $10.00

11 1 Control Lock Cyl. Nut (Includes #10, #11, #12, #13) 6476600001 $10.00

12 1 Plug Lock Washer (Includes #10, #11, #12, #13) 6476600001 $10.00

13 1 Plug Nut (Includes #10, #11, #12, #13) 6476600001 $10.00

14 3 8-32 x 3/16” (5 mm) Self-Locking Hex Socket Set Screw Kit (Includes 1 ea. 
#7, 3 pcs #14)

4412200001 $13.00

15 1 Allen Wrench 5/64” x 1 31/32 (2 x 50 mm) 6471700001 $10.00

16 1 E-Ring (For Tailpiece Assembly) (10 Pack) 5419800010 $10.00

17 1 Set Screw 6-32 x 1/4” (6 mm) (Includes 1 ea. #8, #17, #23) (10 Pack) 20001326D01 $10.00

18 1 Control Lock (Includes #10, #11, #12, #13, #18, #20) Satin Chrome 7416626D01 $55.00

19 1 Combination Chamber (Includes 1 ea. #2, #5, #7, #14, #19) 74241200001 $88.00

Simplex 
2015 SeriesSee inside front cover for  

How to Order instructions

Item Qty/Lock Description Finish Part Number List Price (USD)



53

20 1 Control Lock Cam & Stud Assembly 7430200001 $9.00

21 1 Tailpiece Assy (Includes 1 ea. #16, #21) 7430300001 $13.00

22 1 Back Plate Assembly 7430400001 $27.00

23 1 Turn Knob Kit (Includes 1 ea. #8, #17, #23) Satin Chrome 20001326D01 $10.00

24 5 Pushbuttons (10 Pack) Satin Chrome 20002410910 $11.00

25 6 Screw 6-32 x 5/16” RHMS (10 mm) (For combination chamber and VisiGuard) 
(10 Pack) Screw Pack (10 ea. 6-32 x 3/8”, 5/16”, 7/16”)

6477600001 $10.00

Lubriplate grease 6475400001 $13.00

Simplex 2015 Wooden Demo Mount 20409600041 $143.00

Simplex 2015 Series (continued)

Note: Lubriplate Aero grease is the “only” lubricant that should be used.

Parts availability may be limited on older component parts no longer used in production units.

Additional Kits and Accessories 

Item Qty/Lock Description Finish Part Number List Price (USD)


